FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 1.026 PASS
DH5 2441 1.033 PASS
DH5 2480 1.029 PASS
2DH5 2402 1.290 PASS
2DH5 2441 1.290 PASS
2DH5 2480 1.292 PASS




FCC Part 15.247 DA 00-705_Test Report

20 dB Bandwidth_DH5 2402

ALIGN AUTO

04:55:23PM Oct 25, 2017

||Center Freq 2 402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
| #IFGam:an #Atten: 30 dB Radic Device: BTS
Mkr1 2.402162 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 4.1084 dBm
og '
00 NLA1 Center Freq||
0.00 T 2.402000000 GHz
0.0 — ﬂ/qf‘ o
200 1 ™
300 -~ ™S
Y| I - i el
_40, L o
-50.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 13.9 dBm
895.13 kHz Freqofteet
Transmit Freq Error 3.349 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.026 MHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_DH5_2441

ALIGN AUTO 0457:16PM Oct 25, 2017

||Center Freq 2 441000000 GHz Center Freq: 2.441000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Held:>111
#IFGain:Low #Atten: 30 dB Radic Device:BTS
Mkr1 2.441164 GHz
Ref Offset 0.7 dB
Ref 20.00 dBm 4.0064 dBm
N\ﬂ{ Center Freq||
2.441000000 GHz
~] M
/“"'/N M’\L\
/\/ m
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133ms 200,000 kz
Auto Man
QOccupied Bandwidth Total Power 13.8 dBm
896.15 kHz Freqoffoet
Transmit Freq Error 4.547 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.033 MHz xdB -20.00 dB
MSG STATUS
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20 dB Bandwidth_ DH5_2480

RL S0Q  AC SENSEPULSE ALIGHN AUTO 04:58:54 PM Oct 25, 2017
||Center Freq 2 480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
| #IFGam:Luw #Atten: 30 dB Radic Device: BTS
Mkr1 2.480162 GHz
Ref Offset 0.7 dB
10aBian ___Ref 20.00 dBm 3.4691 dBm
og T
100 .1 Center Freq||
0.00 e 2.480000000 GHz
100 - /“P \\.—v\\f\\v
-20.0 \//“'J ™~
300 ~/ IS
-40.0 “““'-x/‘ /J \‘H‘ tadl
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200000 Kim
Auto Man
Occupied Bandwidth Total Power 13.2 dBm
894.99 kHz Freqoffse
Transmit Freq Error 4.106 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.029 MHz x dB -20.00 dB
MSG STATUS

Agllenl Spectrum nrlalyzer Occupied BW

20 dB Bandwidth_2DH5_2402

RL S08 AC SENSE:PULSE ALIGN AUTO 0s0l:2apMoct2s, 2017 | - |
||Center Freq 2 402000000 GHz Center Freq: 2.402000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402162 GHz
Ref Offset 0.7 dB
10dgidu__Ref 20.00 dBm 1.6735 dBm
og T
oo Q1 Center Freq||
0.00 e ot 2.402000000 GHz
™ o A
-10.0 7 Y
200 e ™
-30.0 / \
|40 0 e, -'\/'/ \\_/n\
-50.0
-60.0
-70.0
Center 2402 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200000 kﬁg
Auto Man
Occupied Bandwidth Total Power 11.8 dBm
1.1682 MHz Freqofiset
Transmit Freq Error -2.192 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.290 MHz x dB -20.00 dB
MSG STATUS
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20 dB Bandwidth_2DH5_2441

RL S0Q  AC SENSEPULSE ALIGN AUTO 05:04:17PM Oct 25, 2017
||Center Freq 2 441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
| #IFGam:Luw #Atten: 30 dB Radic Device: BTS
Mkr1 2.441162 GHz
Ref Offset 0.7 dB
10agian___Ref 20.00 dBm 2.0182 dBm
og T
oo !1 Center Freq||
0.0 2.441000000 GHz
7 ]
o0 . b M’-\,\_\
-20.0 /"/_' \\\
-30.0
400 "“"“\f“""‘/ Y
-50.0
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.9 dBm
1.1720 MHz Freqoffse
Transmit Freq Error -1.897 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.290 MHz x dB -20.00 dB

MSG

STATUS

20 dB Bandwidth_2DH5_2480

Agllenl Spectrum Arlalyzer Occupied BW

RL So08 AC SENSE:PULSE ALIGN AUTO 05:05:38PM Oct 25, 2017
||Center Freq 2 480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
| #IFGam:an #Atten: 30 dB Radic Device: BTS
Mkr1 2.480164 GHz
Ref Offset 0.7 dB
10dBidiv___ Ref 20.00 dBm 1.4830 dBm
og T
100 '1 Center Freq||
0.00 = 2.480000000 GHz
100 - TN T MW
-20.0 /'“/’ Lﬁn\\
I ]
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Qccupied Bandwidth Total Power 11.6 dBm
1.1716 MHz Freqoftse
Transmit Freq Error -2.039 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.292 MHz x dB -20.00 dB

MSG

STATUS
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2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] LimitfMHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 6.499 30 PASS
DH5 2441 6.434 30 PASS
DH5 2480 5.786 30 PASS
2DH5 2402 5.645 30 PASS
2DH5 2441 5.725 30 PASS
2DH5 2480 5.147 30 PASS
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Conducted Peak Output Power_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:55:46PM Oct 25, 2017
Icenter Freq 2.402000000 GHz Avg Type: Log-Pur w345 |  Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGainlow  #Atten: 30 dB oerfP PPPPP
et Ofeet 07 dB Mkr1 2.401 998 125 GHZ|| ~ AuteTune
10 dBidiv  Ref 20.00 dBm 6.499 dBm
fLog
Center Freq
100 1 2.402000000 GHz
r—-—-'-ffr—‘ R“E‘“—m—_‘
0.oo
StartFreq
100 2.399500000 GHz
=0 Stop Freq
2.404500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_DH5 2441

Agilent Spectrum Analyzer - Swept SA
I RL RF SO0 AC

ALIGHNAUTD

04:57:40PM Oct 25, 2017

[Center Freq 2.441000000 GHz Avg Type: Log-Pwr WecE[[2z456|  Frequency
PHO: Fast —— 11ig:Free Run Avg|Hold: 10/10 TYPE|M bt
IFGain:Low #Atten: 30 dB erfP FRRPP
Ref Offset 07 AR Mkr1 2.440 885 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 6.434 dBm
JLeg
1‘ CenterFreq
10.0 . 2.441000000 GHz
_.--—""—,'_F‘_'_._._'_.i _-_‘—*__‘_‘_-_‘_‘_‘_‘____“‘—'—--_.__‘
0.0o
StartFreq
-10.0 2.438500000 GHz
e Stop Freq
2.443500000 GHz
-300
-40.0 CF Step
500.000 kHz
Auto Man
500
00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

il RL RF S0%  AC SEMNSEPULSE ALIGH AUTO 04:59;19PM Oct 25, 2017
[Center Freq 2.480000000 GHz | Avg Type: Log-Pur WacE[[z3a56|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ikttt
IFGain:Low  #Atten: 30 dB DET|FFPPF R
Ref Offset 07 dB Mkr1 2.479 861 250 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 5.786 dBm
Log
Center Freq
10 .1 2480000000 GHz
0.00 et T
StartFreq
100 2.477600000 GHz
w0 Stop Freq
2.482600000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
&00 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH5 2402

|l RL RF S08  AC SEMSE:PULSE ALIGN AUTO 05:01:53PM Oct 25, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur WecE[[2z456|  Frequency
PHO: Fast —— 11ig:Free Run Avg|Hold: 10/10 TYPE|M b
IFGain:Low  #Atten: 30 dB perfP PRPPP
Ref Offset 07 dB Mkr1 2.402 138 125 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.645 dBm
JLeg
CenterFreq
100 ’1 2402000000 GHz
0.0 P e il ——
. —]
StartFreq
100 2.399500000 GHz
0 Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz

Res BW 3.0 MHz

#VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power 2DH5 2441

i RL RF S0%  AC SEMNSEPULSE ALIGH AUTO 05:04;41 PM Oct 25, 2017
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur WAE[l23as56 | Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.441 041 250 GHZ|| ~ AutoTune
10dBidiv  Ref 20.00 dBm 5.725 dBm
Log
Center Freq
100 ’1 2.441000000 GHz
.-—-—""""-"-.'-—--_..-'_ M""'-‘—\—.-_.__‘_
0.00 ___.———"""‘#—- E—— ]
StartFreq
100 2.438600000 GHz
=0 Stop Freq
2.443600000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
D Freq Offset
0 Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH5 2480

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 05:06:03PM Oct 25, 2017
Icenter Freq 2.480000000 GHz Avg Type: Log-Pur w345 |  Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGainlow  #Atten:30 dB perfP PRFF P
et Ofeet 07 dB Mkr1 2.480 101 250 GHZ|| ~ AuteTune
10 dBidiv  Ref 20.00 dBm 9.147 dBm
fLog
Center Freq
00 Q1 2.480000000 GHz
0.00 e MR I —
StartFreq
100 2.477500000 GHz
=0 Stop Freq
2.482500000 GHz
-30.0
00 CF Step
500.000 kHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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4.Carrier Frequency Separation

Test Mode Test Channel ResultiMHZz] Limit[kHz] Verdict
DH5 2402 1.068 684.00 PASS
DH5 2441 0.998 688.67 PASS
DH5 2480 0.848 686.00 PASS

2DH5 2402 1.164 860.00 PASS
2DH5 2441 1.042 860.00 PASS
2DH5 2480 1.150 861.33 PASS




FCC Part 15.247 DA 00-705_Test Report

Carrier Frequency Separation_ DH5 2402

S0Q AC

ALIGN AUTO

05:15:15PM Oct 25, 2017

ICenter Freq 2 402500000 GHz #Avg Type: RMS waE[l25450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB oeT|P FPFF R
o Ofest07 B AMKr1 1.068 MHzZ Auto Tune
10dBidiv__Ref 20.00 dBm -0.014 dB
og
1A2
100 ¥ Mh-i CenterFreq
om . R, Al [V, 2.402500000 GHz
L7V ] LY -,\_\ g
0.0 e M, el e,
oY "2’
w0 StartFreq
00 2.401500000 GHz
-400
-50.0
00 StopFreq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE M Man
m--———
| 2402000GHz]  5563dBm| | | ]
I I B Freq Offset
0 Hz

=
oW~

STATUS

Carrier Frequency Separation_DH5_ 2441

i RL RF So08  AC SEMSE:PULSE ALIGN AUTO 05:15:59PM Oct 25, 2017
[Center Freq 2.441500000 GHz #hvg Type: RMS macE[fa3ese  Frequency
PNO: Wide —»— Trig: Free Run Avg[Hold: 10110 TPE 1Mk
IFGain:Low #Atten: 30 dB perP PRPFP
Ref Offset 0.7 dB AMkr1 998 kHz AutoTune
10dBidiv__Ref 20.00 dBm 0.021 dB
o !mz CenterF
: 5 enterFreq
0 ] “"“%Z’W il VS 2.441500000 GHz
BN ™~ LT N i
100 fppanet™”] M e MLVEY
00 StartFreq
20 2.440500000 GHz
-40.0
-50.0
010 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTIOM VALUE A m Man
EI--___
[ 2441040GHz|  5585dBm[ | [ ]
I B R Freq Offset
0Hz

3
4
5
6
7
8
9

STATUS
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Carrier Frequency Separation_DH5 2480

i RL RF 09 AC SEMNSE:PULEE ALIGH AUTO 05:16:12 PM Oct 25, 2017
|[Center Freq 2.479500000 GHz #Avg Type: RMS W[l 23e5e| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
Ref Offset0.7 dB AMkr1 848 kHz AutoTune
10 dBidiv _ Ref 20.00 dBm -0.470 dB
Log
142
100 -ﬂz,‘ ’ CenterFreq
00 e N — LU A AN 2.479500000 GHz
100 froptry] Nl Y] NI |
w0 StartFreq
00 2.478500000 GHz
-400
-50.0
00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
|w MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
| A2 || _—_
2 | 2479150GHz|  54711dBm| | | ]
] | e I I Freq Offset
4 N - ] 0 Hz
|
|
70
s Il
s Il
10 I
11 | O O O
< >
MSG STATUS

Carrier Frequency Separation_2DH5_2402

i RL So08  AC SEMSE:PULSE ALIGN AUTO 05:17:56PM Oct 25, 2017
ICenter Freq 2 402500000 GHz #Avg Type: RMS macE[{234s5g| reduency
PNO: Wide —»— Trig: Free Run Avg|Hold: 10/10 TYPE V) btk
IFGain:Low #Atten: 30 dB verfF PPPPE
e Offeot07 4B AMKr1 1.164 MHZ]| ~ AutoTune
10 daidiv_Ref 20.00 dBm 2.919 dB
100 ’1'5‘2 CenterFreq
000 |t \V@Mw Sy T P f‘uﬂmw 2.402500000 GHz
-10.0 I—
e StartFreq
08 2.401500000 GHz
-40.0
-50.0
00 StopFreq
2.403500000 GHz
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTIOM VALUE A m Man
m--———
| 2401968GHz[  072%6dBm[ [ | |
I B R Freq Offset
0Hz

S OoOWO -G WM

||
||
[ |
||
||
||
||
[ |
||

N s

=
@
[n]

STATUS
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Carrier Frequency Separation_2DH5 2441

i FRL RF 09 AC SENSE:PULSE ALIGH AUTO 05:19;24 PM Oct 25, 2017 F
[Center Freq 2.441500000 GHz , #Avg Type: RMS TRAE[T 23456 requency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
Auto Tune
AMkr1 1.042 MHz
Ref Offset 0.7 dB
10dBiciy_Ref 20.00 dBm 0.574 dB
1A2
o4 >V<m x CenterFreq
000 |— ey e R e et oo Do) | 2.441500000 GHz
-10.0
-200
StartFreq
08 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
|m MODE TRC SCL bd Y FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
A2 | [fltA)  1042MHz|(A) 057498 [ [ |
2 2441132 GHz 387dBm| | ]
&) | e O Freq Offset
4 N - ] 0 Hz
Y
g |
7
] |
o N
10 I
11| I A,
< >
MSG STATUS

Carrier Frequency Separation_2DH5_ 2480

il RL RF S0Q AC ALIGN AUTO 05:19:43PM Oct 25, 2017

|Center Freq 2.479500000 GHz #Avg Type: RMS waE[lag450 |  Freduency
PNO: Wide —»— 1Hig:Free Run Avg[Hold: 10/10 TPE | M -
IFGain:Low  HAtten: 30 dB CelP FRPFE
o Ofest07 B AMKr1 1.150 MHzZ Auto Tune
10dBidiv__Ref 20.00 dBm 3.410dB
og
100 xlm CenterFreq
000 | o e e e ]| 2479600000 Gz
-10.0
e StartFreq
-0 2.478500000 GHz
-40.0
-E0.0
o Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
|w MODE TRC SCL * Y FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
| A2 | Ay  1150MHz|tAY  3410¢8 | [ |
| 2479010GHz|  0814dBm | [ 1]
-] Freq Offset
- 0 Hz

S OoOLO~N NN

Ao

=
7
5]

STATUS
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5.Dwell Time

Test

Test

Burst

Total

Mode Channel | Widthjms/hop/ch] | Hops[hop#ch] |PWell Timels]) Limit[s] | Verdict
DH5 2402 2,87 106.7 0.306 04 | PASS
DH5 2441 2.87 106.7 0.306 04 | PASS
DH5 2480 2,87 106.7 0.306 04 | PASS
2DH5 2402 2.83 106.7 0.302 04 | PASS
2DH5 2441 2.83 106.7 0.302 04 | PASS
2DH5 2480 2.83 106.7 0.302 04 | PASS
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Dwell Time_DH5_2402

Agilent Spectrum Analyzer Swept SA

i RL SO AC SENSE:PULSE ALIGH AUTO 04:55:37 PM Oct 25, 2017
[Center Freq 2 402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr wacE[fz3a55|  reduency
PHO: Fast —»— Trig: Video TYPE |\ ikt
IFGain:Low #Atten: 30 dB ver|F FRFFF
AMKr 2.873 ms Auto Tune
10 dBidiy__Ref 20.00 dBm -0.58 dB
og
1A2
100 7 | CenterFreq
0o 2 oL | 2402000000 GHz
-10.0
e StartFreq
00 2.402000000 GHz
-40.0
50.0
Stop Freq
2.402000000 GHz
-70.0
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKF| MODE TR SCL FUNCTION | FUNCTION wIDTH FNCTONvALE ~ |Pte Man
--_
| 2531ms|  536dBm| |
Freq Offset
0Hz

LOQ'*IO‘:O‘I&WM

STATUS

Dwell Time_DH5_2441

ALIGN AUTO 04:57:31PM Oct 25, 2017
|Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE(1 23456 Frequency
PNO: Fast —»— Trig: Video TYPE [Vilbiihhid
IFGainLow  HAtten: 30 dB perfP PPF PP
AMKr 2.874 mg|| ~ AutoTune
10dBidiv__Ref 20.00 dBm -1.09 dB
og
100 ’1/_\2 CenterFreq
- 42 w2 441000000 GHz
-10.0
e StartFreq
0o 2.441000000 GHz
-400
-50.0
w00 Stop Freq
2.441000000 GHz
-70.0
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
-——_
| 2530ms[  407dBm| [ ] 0]
I e N Y B Freq Offset
e O 0 Hz

2
3
4
5
6
7
8
9
0
1

1
1
3

STATUS

=
7
5]
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Dwell Time_DH5 2480

Agilent Spectrum Analyzer - Swept SA

il RL RF 0@ AC SENSE:PULSE ALIGN AUTO 04:59:09PM Oct 25, 2017
|\Center Freq 2.480000000 GHz | Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE 123456 Frequency
PNO: Fast —»— THig: Video PE|\
IFGain:Low #Atten: 30 dB cerfP PPPPP
AMKr1 2.873 ms Auto Tune
10dBiciy_Ref 20.00 dBm -0.30 dB
142
108 o i CenterFreq
0.00 y. TRGL 2480000000 GHz
-0
200
StartFreq
08 2.480000000 GHz
400
A0
00 Stop Freq
2.480000000 GHz
700
Center 2.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
a2 | [t (A 2873 ms 0 8/ [ [ ]
| F | __—
I R Freq Offset
0 Hz

STATUS

Dwell Time_2DH5_2402

i FL RF 09 AC SENSE:PULSE ALIGN AUTO 05:01:43PM Oct 25, 2017
|Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE]] 23456 Frequency
] Trig:Video M R
IFGainLow  WAtten:30 dB cerP FRFPFP
AMKr 2.828 mg||  AutoTune
10 daidiv_Ref 20.00 dBm -1.13 dB
10.0 v "1‘5‘2 CenterFreq
0m e s "T'"""""‘ - [t | 2402000000 GHz
-100
=00
StartFreq
300 2.402000000 GHz
-40.0 —
0.0
. Stop Freq
2.402000000 GHz
0.0
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1,000000 MHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WaLUE m Man
m--———
| F | 1,650 ms 347dBm| [ ]
I R Freq Offset
0 Hz

2
3
4
5
6
7
8
9
0
1

1
1
<

=
@
5]

STATUS
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Dwell Time_2DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

il RL RF 0@ AC SENSE:PULSE ALIGN AUTO 05:04:32 PM Oct 25, 2017
|\Center Freq 2.441000000 GHz | Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE 123456 Frequency
PNO: Fast —»— THig: Video PE|\
IFGain:Low #Atten: 30 dB cerfP PPPPP
AMKr1 2.828 ms Auto Tune
10dBiciy_Ref 20.00 dBm -0.21 dB
108 v 142 CenterFreq
0.00 [ E‘Lﬁ“ ’ e | 2.441000000 GHz
-0
0 StartFreq
08 2.441000000 GHz
400
A0
00 W Stop Freq
2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
a2 | [t (A 2,828 ms 0 298 [ [ ]
| F | __—
I R Freq Offset
0 Hz

STATUS

Dwell Time_2DH5_2480

Agilent Spectrum Analyzer Swepl SA

i RL o0 % SENSE:PLLSE ALIGN AUTO 05:05:53PM Oct 25, 2017
I‘Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE |1 23456 Frequency
PNO: Fast —»— Trig: Video TPE;
IFGain:Low #Atten: 30 dB cerfF PPPPP
AMKr1 2.828 ms Auto Tune
10gBidiv_Ref 20.00 dBm -0.13 dB
100 142 CenterFreq
0.00 | ! ? | 2.480000000 GHz
-10.0
a0 StartFreq
300 2.480000000 GHz
-40.0
-50.0
- Dw m StopFreq
2.480000000 GHz
00
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
| A2 | -——_
| F | | 2305ps|  237dBm| [ | ]
I R Freq Offset
0 Hz

2
3
4
5
6
7
8
9
0
1

1
1
<

=
@
W

STATUS
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict

DH5 2402 79 >=15 | PASS

2DH5 2402 79 >=15 | PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0n  AC SEMSE:PULSE ALIGN AUTD 05:17:20PM Oct 25, 2017
ICenter Freq 2.441750000 GHz | #Avg Type: RMS TRacE[12345 6 Frequency

PHO: Fast —»— Trig: Free Run Avg|Hold: 10110 THPE |1 Wit

IFGain:Low #Atten: 30 dB peTfP PP PP P
AMKr1 78.219 MHZ Auto Tune

O 7 Soray
}V fg Center Freq
0.00 nnnnnnnnnnnn AAARAAAARAARMAAARARAANARAARARAR AAAARAAARNARAANARARAANARDASRANA 2441750000 GH
gttt AR z
e | StartFreq

f
-30.0 }
ﬂ
oo W

e

2.400000000 GHz

Stop Freq
2.483500000 GHz

Start 2.40000 GHz Stop 2.48350 GHz

Res BW 100 kHz #VEBW 300 kHz Sweep 8.000 ms (8001 pts)

MER| MODE| TRC) SCL FUMCTION FUNCTION WIDTH FUNCTION WALUE A

A2 [ [ f [(A 78 219 MHz -0 7Y - I N
| F | | f| 2.401941 GHz 6840dBm| | [ 0000000
- 0000O]
I N A

]

n

Hopping Channel Number_2DH5_ 2402
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Agilent Spectrum Analyzer - Swept SA

il RL RF S0 & AC SEMSEPULSE ALIGH AUTO 05:22:01PM Oct 25, 2017
ICenter Freq 2.441750000 GHz | #Avg Type: RMS TRACE[1123 45 6 Frequency
PNO: Fast —»— Trig: Free Run Avg[Hold: 10110 THRE M Wikt
IFGain:Low #Atten: 30 dB pET|P FRPFPP
Rof Offset 07 dB AMKr1 78.031 MHzl Auto Tune
1L%3|Bldiv Ref 20.00 dBm 1.291 dB
Ky 2 CenterFreq
00 )rs AR AR oAt oot A 2.441750000 GHz
-10.0

|

W

StartFreq
2.400000000 GHz

Stop Freq
2.483500000 GHz

Start 2.40000 GHz
Res BW 100 kHz

#/BW 300 kHz

Stop 2.48350 GHz

Sweep 8.000 ms (8001 pts)

MKR MODE| TRC) SCL

2
3
4
5
6
7
8
9
0
1

1
1
<

FUNCTION

FUNCTION w/IDTH FUNCTION WALLUE &

A2 [ [ f [(A 78 031 MHz 1 20a8 000 000000 00000
----mmmm—
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Tonscend

7.Band-edge for RF Conducted Emissions
mst | ety | opping | posarr | M SpouS LVl iigaam verd
DH5 2402 On 6.240 -56.651 -13.76 PASS
DH5 2402 Off 6.222 -56.902 -13.78 PASS
DH5 2480 On 5.938 -57.023 -14.06 PASS
DH5 2480 Off 5.387 -56.768 -14.61 PASS
2DH5 2402 On 4.878 -56.546 -15.12 PASS
2DH5 2402 Off 4577 -57.467 -15.42 PASS
2DH5 2480 On 4.698 -55.760 -15.3 PASS
2DH5 2480 Off 4.342 -56.901 -15.66 PASS
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Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA

] RL RF S0@  AC SEMSEPULZE ALIGN AUTO 0315:45PM Qct 25, 2017

ICenter Freq 2.400000000 GHz | #Avg Type: RMS MaciT23455| T reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGainiLow  WAtten:30 dB ver|P PPPF P
o Offect 07 B Mkrd 2.388 832 5 GHz]| ~ AuteTune
10 gBldiv Ref 20.00 dBm -56.651 dBm
1
no %\ Center Freq
000 paapganadtanananrandnsrnAAAN N 5 400000000 GHzZ
A |
: |
20 ‘ StartFreq
500 f‘ 2.370000000 GHz,
-40.0 ﬁ |
500 .4 3
500 st s " YN PR } StopFreq
' 2.430000000 GHz
-70.
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--__—
[ [f[ 24000000GHz| 56037¢Bm|[ [ | 1}
__— Freq Offset
5 0Hz
6
7
g
]
10
11 I B R B
<
M3G STATUS

] RL S0Q AC SEMSE:PULSE ALIGN AUTO (04:55:57PM Oct 25, 2017
ICenter Freq 2 400000000 GHz | #hvg Type: RMS WacE[[za455|  reduency
PNO: Fast —=— Trig:Free Run Avg|Hold: 1010 TPE M Wbt
ast FPFPFP
IFGain:Low HAtten: 30 dB DET
Auto Tune
Mkrd 2.387 010 0 GHz
Ref Dffset 0.7 dB
10 dBidiv  Ref 20.00 dBm -56.902 dBm
Log 1
100 /\
Center Freq
0.00 } \ 2.400000000 GHz
-10.0 ’] ]1 T3P ETIEM I
=200
( \ Start Freq
0o {f 11 2.370000000 GHz
-40.0 [
PTINONS PRUTIRTRPTY PRV £ u<_>‘_.h"=um_ u..w M IR SO NPT StopFreq
' 2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION FUMCTION WIDTH FUMCTION VaLUE m Man
1 III-- 2, 402 167 5 GHz 5. 222 dBm
] 2,400 000 0 GHz 52,029 dBm
2390 0000 GHz 59,740 dBm FreqOffset
| 23870100GHz|  56902dBm| | 0 Hz
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Band-edge for RF Conducted Emissions_DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept SA

] RL RF SO0 AL SEMSE.PULSE ALIGHN 8UTO 05:16:41PM Oct 25, 2017
I[Center Freq 2.483500000 GHz | #Avg Type: RMS WaCE[[2ze5g|  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGain:Law HAtten: 30 dB vET|F PPPF R
e Offector B MKkra 2.492 545 0 GHz Auto Tune
10 B __Ref 20.00 dBm -57.023 dBm
W”U o Center Fre
T I LT AT T, 1
0.0 2.483500000 GHz
B v
. ' |
20 l StartFreq
=500 ! 2.463500000 GHz
-400
500 L 3 .4 3 |
00 "i.u ) A - .{ o ok StopFreq
' 2513500000 GHz
=70,
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTION WIDTH FUMCTION WVALLUE m Man
[ N | [ ]
]l N[ [ F] ]
& N || ] Freq Offset
4 g ] 0 Hz
¢ I ]
7 ]
¢ I ]
o I ]
10 I ]
@ ! ! [ I |
hd >
MSG STATUS

Band-edge for RF Conducted Emissions_DH5_2480_Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SENSE:PULSE ALIGN AUTO (04:59:28PM Oct 25, 2017
[Center Freq 2.483500000 GHz | #hvg Type: RMS Wact[ozasg|  Treduency
PHO: Fast —— Trig:Free Run Avg[Hold: 10110 THPE IV i
IFGain:Low HAtten: 30 dB verP FPFP R
Auto Tune
Ref Offset 0.7 dB Mkrd 2.489 680 0 GHz
10 dBidiv__Ref 20.00 dBm -56.768 dBm
og
1
0.0 Center Freq
am Iﬂ\ 2.483500000 GHz
100 B EIGEED |
1
=200
} \ StartFreq
-0 r uL 2453500000 GHz
-40.0
FJ k\ L] 4 L) I
L Iy
1] FPRUVRPURE AT ST [T U RTRWe STPUT O (VP WRTVVUR PO (0 FURORNRT V0 O PPN StopFreq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL B hd FUMCTION FUMCTION WIDTH FUMCTION VALUE A M Man
1 NN 2.480 067 6 GHz 5.387 dBm
2 NN 2.483500 0 GHz 58,526 dBm
3 I Freq Offset
| N | ] 0 Hz
5
¢ Il
7N
ey |
ey |
10 I
@ ! [ [ |
¢

=
@
7]

STATUS
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Band-edge for RF Conducted Emissions_2DH5 2402 Hopping On

Agilent Spectrum Analyzer - Swept SA

0 FL RF 08 AC SENSE:PULSE ALIGHN AUTO 05:19:05PM Oct 25, 2017 F
|[Center Freq 2.400000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten: 30 dB oer|F PPPF P
e Offector B Mkrd 2.371 927 5 GHz]|  AuteTune
0B _Ref 20.00 dBm -56.546 dBm
; 1
oo \ﬁ Center Freq
a0 r’},'v,:,,* o ercltcmtoaadadid | 2 400000000 GHz
-1o0 Jf 1512 dom
0 | StartFreq
0o 4 2.370000000 GHz
-400
2
ool 44 3
N O TOS A— RO o Stop Freq
2.430000000 GHz
-f0.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
Freq Offset
0 Hz

STATUS

Band-edge for RF Conducted Emissions_2DH5_2402_Hopping Off

] RL S0Q AC SENSE:PULSE ALIGN AUTO 05:02:03PM Qct 25, 2017
[Center Freq 2 400000000 GHz #hvg Type: RMS WAt 23455  reduency
PHO: Fast —— Trig:Free Run Avg|Hold: 10110 TVPE| M bt
IFGain:Low #Atten: 30 dB oeT|P FEFFF
Auto Tune
Ref Offset 0.7 dB Mkr4 2.384 722 5 GHz
10 dBidiv__Ref 20.00 dBm -57.467 dBm
og
1
00 N Center Freq
0.00 ( \ 2.400000000 GHz
-10.0 il -15.42 dBm |
T 1
-20.0
] \ StartFreq
00 ' 2.370000000 GHz
-40.0
2z l |
500 (f 3
520 et Bttt TV T R StopFreq
2.430000000 GHz
Span 60.00 MHz CF Step
#VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUNCTION VALUE & m Man
1 III-- 2, 402 167 6 GHz 4, 577 dBm [ 0 0000000
Freq Offset
0Hz

= 0DWwWo~oaod ‘AJ

LAY

STATUS

=
@
7]
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept SA
] RL RF S0a  AC SEMSEPULEE ALIGN AUTC 052052 PM Qct 25, 2017

ICenter Freq 2.483500000 GHz | #Avg Type: RMS WAE[l3as55|  Freauency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGain:Law HAtten: 30 dB vET|F PPPF R
e Offector B MKkra 2.491 615 0 GHz Auto Tune
0B _Ref 20.00 dBm -55.760 dBm
- 1
oo Center Freq
000 Pt o pchumb oy "vi.,a\ 2.483500000 GHz
-1o0 | 15 30 dbm
|
=200
\ StartFreq
=500 v\ 2453500000 GHz
-400 ]
-50.0 \ 2 ,4 3
0 P A R bt StopFreq
2513500000 GHz,
-f0.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL = b FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
2483500 0 GHz 58.408 dBm
Freq Offset
2.491615 0 GHz 55760 dBm 0 Hz
[ R

MSG STATUS

Band-edge for RF Conducted Emissions_2DH5_2480_Hopping Off

] RL RF SOQ AL SEMSE:PULSE ALIGN AUTO 05:06:13PM Oct 25, 2017 F
[Center Freq 2.483500000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TVPE Qﬂh:‘«:‘m
IFGain:Low HAtten: 30 dB DET
Auto Tune
Ref Offset 0.7 dB Mkrd 2.491 397 5 GHz
10 dBidiv Ref 20.00 dBm -56.901 dBm
og
1
00 Center Freq
0.00 ('\ 2483500000 GHz
-10.0 1 -15 £ dfm| |
=200 T 1
] \ StartFreq
-300 N 2.453500000 GHz
-40.0 |
500 r \ 2 4 3 |
RGiTi] RETIIREERE PR R 'ﬂ*f sl il A ,Q s aba Stop Freq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL hd FUMCTION FUMCTION WIDTH FUNCTION VALUE ~ ~ M Man
1 I 2479847 5 GHz 4.342 dBm ]
2 2483500 0 GHz 57474 dBm ]
3 2500000 0 GHz 58.818 dBm ] Freq Offset
2,491 397 5 GHz 56.901 dBm ] 0Hz
5 ] ]
6 ] ]
7 ] ]
8 ] ]
9 ] ]
10 I ]
@ ! ! [ I |
hd >
MSG STATUS
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8.RF Conducted Spurious Emissions

Max. A
Test StartFre | StopFre [ RBW VBW Limit .
Test Mode Channel [MHz] [MHz] [kHz] [kHz] Pref[dBm] [%jerrﬁl] [dBm] Verdict
DH5 2402 30 25000 100 300 6.188 | -51.890 = PASS
13.812
<-
DH5 2441 30 25000 100 300 5.932 | -52.016 14.068 PASS
<-
DH5 2480 30 25000 100 300 5.504 | -50.898 14.496 PASS
<-
2DH5 2402 30 25000 100 300 4.696 | -51.644 15.304 PASS
2DH5 2441 30 25000 100 300 4.685 | -50.852 15<3:15 PASS
2DH5 2480 30 25000 100 300 4.204 | -52.005 15<7-96 PASS
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RF Conducted Spurious Emissions_DH5 2402

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SENSE:RULEE ALIGN AUTO (04:56:04 PM Oct 25, 2017 F
ICenter Freq 2.402000000 GHz | #Avg Type: RMS TRACE[1 2345 6 requency
PNO: Wide —— Trig:Free Run Avg[Hold: 10110 THPE |14 ok
IFGain:Low #Atten: 30 dB oerfP PPFP P
Ref Offsot 0.7 dB Mkr1 2.402 157 25 GHZ Auto Tune
10 dBIdiv  Ref 20.00 dBm 6.188 dBm
JLog
CenterFreq
100 2.402000000 GHz
o1
0.00 "f
WJ// \.N StartFreq
100 ] s 2.401000000 GHz
. J\N‘F “"M\‘ 1381 dim
= =
=200 f H\"‘\
StopFreq
2.403000000 GHz
-30.0 ““‘W*’ o
-40.0 CF Step
200.000 kHz
Auto Man
-50.0
E00 Freq Offset
0Hz
-/0.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

I RL RF S0G  AC SEMNSE:PULSE ALIGN AUTO 04:56:16PM Oct 25, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS WacE[123456 requency
PNO: Fast —— Trig:Free Run Avg[Hold: 2110 THPE |14 ikt
IFGain:Low #Atten: 30 dB veT|F FRP PR
Auto Tune
Ref Offset 0.7 dB Mkr2 24.466 GHz
10dBidiv  Ref 20.00 dBm -51.890 dBm
JLog
CenterFreq
100 1 12.515000000 GHz
0.00
StartFreq
-10.0 30.000000 MHz
-13.81 dBm|
e StopFreq
25.000000000 GHz
300
-40.0 CF Step
2.497000000 GHz
& Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_ DH5 2441

Agilent Spectrum Analyzer - Swept SA

] RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 04:57:47 PM Oct 25, 2017 F
ICenter Freq 2.441000000 GHz | #Avg Type: RMS TACE[123456 requency
PNO: Wide —»— Trig:Free Run Avg|Hold: 10110 TYPE V) il
IFGain:Low #Atten: 30 dB cerfP PPPPP
et Offeet07 dB Mkr1 2.441 147 00 GHZ)[ ~ AutoTune
10 dBidiv  Ref 20.00 dBm 5.932 dBm
JLog
CenterFreq
100 wi 2.441000000 GHz
0.00 A R"
/ \N StartFreq
404 =] " 2.440000000 GHz
) o h 14,07 dBin|
7 R
' Stop Freq
2.442000000 GHz
-30.0 W\W
400 CF Step
200.000 kHz
Auto Man
-50.0
o0 Freq Offset
0 Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF 09 AC SEMSE:PULSE ALIGN AUTD (04:57:59PM Oct 25, 2017 Frequenc
[Center Freq 12.515000000 GHz , #Avg Type: RMS TRACE[1 2345 5 quency
PNO: Fast —=— Ttig:Free Run Avg[Held: 2110 THPE M bihifih
IFGain:low  HAtten:30 dB DETF PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 24.557 GHz
10dBidiv  Ref 20,00 dBm -52.016 dBm
JLog
Center Freq
10.0 1 12 515000000 GHz
0.00
StartFreq
00 30,000000 MHz
-14.07 Bim|
200 Stop Freq
25000000000 GHz
300
00 CF Step
2.497000000 GHz
‘ Auto Man
Freq Offset
0Hz
00
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_ DH5 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 04:59:36PM Oct 25, 2017 F
ICenter Freq 2.480000000 GHz | #Avg Type: RMS TACE[123456 requency
PNO: Wide —»— Trig:Free Run Avg|Hold: 10110 TYPE V) il
IFGain:Low #atten: 30 dB cerlP PPPPP
et Offeet07 dB Mkr1 2479840 00 GHZ)[ ~ AutoTune
10dB/div  Ref 20.00 dBm 5.504 dBm
JLog
CenterFreq
100 L. 2.480000000 GHz
""'_"W"—"“_
0.00 A
// \ﬂ»\ StartFreq
-10.0 i P 2.479000000 GHz
/fﬂ N‘NW\ -14.50 dBm
-20.0 '_f ™,
Stop Freq
2.481000000 GHz
-30.0 N Y
W W
400 CF Step
200.000 kHz
Auto Man
-50.0
o0 Freq Offset
0 Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF 09 AC SEMSE:PULSE ALIGN AUTD (04:59:49PM Oct 25, 2017 F
[Center Freq 12.515000000 GHz , #Avg Type: RMS TacE[123458 requency
PNO: Fast —=— Ttig:Free Run Avg[Held: 2110 THPE |1 o
IFGain:Low #Atten: 30 dB DeTfP PPPP P
Auto Tune
Ref OFfset0.7 dB Mkr2 24.529 GHz
10dBidiv ~ Ref 20.00 dBm -50.898 dBm
JLog
CenterFreq
100 ] 12.515000000 GHz
0.00
StartFreq
-0 30.000000 MHz
-14 .50 dBm|
e Stop Freq
25.000000000 GHz
-30.0
-400 CF Step
2.497000000 GHz
& Auto Man
Freq Offset
0 Hz
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

] RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 05:02:10PM Oct 25, 2017 F
ICenter Freq 2.402000000 GHz | #Avg Type: RMS TACE[123456 requency
PNO: Wide —»— Trig:Free Run Avg|Hold: 10110 TYPE V) il
IFGain:Low #atten: 30 dB cerlP PPPPP
et Offeet07 dB Mkr1 2.401 840 50 GHZl[ ~ AutoTune
10dB/div  Ref 20.00 dBm 4.696 dBm
JLog
CenterFreq
Uiy ’1 2.402000000 GHz
oo Ny,
| LA T
/JN“/ M"W\\ StartFreq
100 1 A 2.401000000 GHz
// \\\ -15.30 dBim
o Stop Freq
2.403000000 GHz
iy — T
400 CF Step
200.000 kHz
Auto Man
-50.0
o0 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF 09 AC SEMSERULEE ALIGN AUTO 05:02:23PM Oct 25, 2017 F
[Center Freq 12.515000000 GHz #Avg Type: RMS TRACE[1 2345 5 requency
PNO: Fast —=— Ttig:Free Run Avg[Held: 2110 THPE M bihifih
IFGain:low  HAtten:30 dB DETF PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 23.002 GHz
10dB/div  Ref 20.00 dBm -51.644 dBm
JLog
Center Freq
10.0 12515000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-15.30 dBim|
200 Stop Freq
25.000000000 GHz
-30.0
00 CF Step
2.497000000 GHz
‘2 Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 05:04:48PM Oct 25, 2017 F
ICenter Freq 2.441000000 GHz | #Avg Type: RMS TRACE[1 2345 & requency
PNO: Wide —»— Trig:Free Run Avg|Hold: 10110 TPE I
IFGain:Low #Atten: 30 dB cerP PRPR P
Ref Offset 0.7 dB Mkr1 2.441 161 25 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 4.685 dBm
JLog
CenterFreq
2.441000000 GHz

100 ’1
00 i / A — |

/W '\ﬂ"'\'m\ StartFreq
00 /x < 2.440000000 GHz

-15.32 dBm|

o Stop Freq
2.442000000 GHz
-30.0 T“mw\’lm
400 CF Step
200.000 kHz
Auto Man
0.0
a0 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF 08 AC SEMSE:PULSE ALIGN AUTD 05:05:01PM Oct 25, 2017 F
[Center Freq 12.515000000 GHz , #Avg Type: RMS TacE[123458 requency
PNO: Fast —=— Ttig:Free Run Avg[Held: 2110 THPE |1 o
IFGain:Low #Atten: 30 dB DET|P PPPPP
Auto Tune
Ref OFfset0.7 dB Mkr2 24.972 GHz
10dBidiv ~ Ref 20.00 dBm -50.852 dBm
JLog
CenterFreq
100 12.515000000 GHz
1
0.00
StartFreq
100 30.000000 MHz
-15.32 B
e StopFreq
25.000000000 GHz
-30.0
-400 CF Step
2.497000000 GHz
2‘ Auto Man
Freq Offset
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_2DH5 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF 0@ AC SENSE:PULEE ALIGHN AUTO 09:06:20PM Oct 25, 2017 F
|[Center Freq 2.480000000 GHz | #Avg Type: RMS TAE[12345 5 requency
PNO: Wide —»— Trig:Free Run Avg|Held: 10110 THRE (M i
IFGain:Low #Atten: 30 dB cerfP PPPPR P
Ref Offset07 dB Mkr1 2.480 162 25 GHZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm 4.204 dBm
JLog
CenterFreq
100 2.480000000 GHz
.00 R M‘ww VI
/M M‘\% StartFreq
100 o 2.479000000 GHz
I{/ \\\\ Ase0cerl— |
o Stop Freq
2.481000000 GHz
300 [ ot
-400 CF Step
200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

] RL RF S0Q  AC SEWSE:PULSE ALIGN AUTD 05:06:33PM Oct 25, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[ 2345 & requency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 2110 THRE (V] Wi
IFGain:Low #Atten: 30 dB cerfP FRRPP
Ref Offset07 dB Mkr2 24.482 GHZ Auto Tune
10dBidiv  Ref 20.00 dBm -52.005 dBm
JLog
CenterFreq
100 12.515000000 GHz
1
0.00
StartFreq
0.0 30.000000 MHz
-15.80 cBm|
- Stop Freq
25.000000000 GHz
-30.0
-40.0 CF Step
2.497000000 GHz
Auto Man
FreqOffset
0 Hz

-70.0

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 25.00 GHz

Sweep 2.387 s (8001 pts)

MSG

STATUS
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9.Restrict-band band-edge measurements

h-/ll—gj;[a Hopping | Freq. I[D doéNn?]r Gain ?:r:cligg [ dBuEV/m] Detector [ déLrT\}i}m] Verdict
DH5 On 2310.0 | -51.88 | 2.000 0 45.380 PEAK 54 PASS
DH5 On 2390.0 | -49.71 | 2.000 0 47.550 PEAK 54 PASS
DH5 On 2483.5| -49.48 | 2.000 0 47.780 PEAK 54 PASS
DH5 On 2500.0 | -48.89 | 2.000 0 48.370 PEAK 54 PASS
2DH5 On 2310.0| -51.10 | 2.000 0 46.160 PEAK 54 PASS
2DH5 On 2390.0| -50.57 | 2.000 0 46.690 PEAK 54 PASS
2DH5 On 2483.5| -48.39 | 2.000 0 48.870 PEAK 54 PASS
2DH5 On 2500.0 | -49.23 | 2.000 0 48.030 PEAK 54 PASS
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Restrict-band band-edge measurements PEAK _DH5 2402

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSEPULSE ALIGH AUTO 04:56:27 PM Oct 25, 2017 F
lICenter Freq 2.352000000 GHz Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 10110 TYPE | ik
IFGain:Law #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr3 2.390 000 GHz
10 dBidiv  Ref 20.00 dBm -49.705 dBm
Log 1
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-10.0 ’ ———————————
=200
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Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
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)l N | [ f|  2310000GHz|  51.879 dBm| I
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[ | I I
g ] I 0Hz
6 I I
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8 I I
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10 I ]
1 I L]
4 >
MSG STATUS

Restrict-band band-edge measurements PEAK_DH5 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF i)

ALIGNAUTD 05:00:00PM Oct 25, 2017

QAL
[Center Freq 2.489000000 GHz | Avg Type: Lag-Pur TRaCE[123456 Frequency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 10110 TPE | ikttt
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Restrict-band band-edge measurements PEAK 2DH5_ 2402

] RL RF S0g&  AC SEMSE PULSE ALIGH AUTO 05:.02:34PM Oct 25, 2017
I[Center Freq 2.357000000 GHz Avg Type: Log-Pwr wacE[2o45g|  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE M fehffohih
IFGain:Low  ®Atten: 30 dB ver|P PRFFP
o Offect 07 B MKr3 2.390 000 GHZ]| ~ AuteTune
10 dBidiv__Ref 20.00 dBm -50.572 dBm
og
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0.0 /ﬂ\ 2357000000 GHz
-10.0 {
=200
; StartFreq
B } 2310000000 GHz
-40.0 i "i J
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00 StopFreq
2.404000000 GHz
-700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
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III-II———
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MSG ISTATUS

l RL SEMNSEPLLEE ALIGH AUTO 05:06:44PM Oct 25, 2017
ICenter Freq 2 489000000 GHz Avg Type: Log-Pur WAGE[l3as56 | Freduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TPE | M okt i’
IFGainlow  #Atten:30 dB veT|P PEFF P
ot Offeet 07 dB Mkr3 2.500 000 00 GHz|| ~ AuteTune
19 dBidiv_Ref 20.00 dBm -49.234 dBm
1
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-200 / \
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